E=EEmm
ESA-3000 INSTALLATION GUIDE

PARTS LIST

Item | Part number Description Quantity
1 ESA-3000-BT-0202 Upper flange (#1) 1
2 | ESA-3000-BT-0201 Side flanges (#2 and #3) 2
3 | ESA-3000-BT-0203 Bottom flange (#4) 1
4 | QNC-0002-0027 Screws #8 x 3" 20
5 | QNC-0002-0039 Screws #14 x 3/4" 20
Flange #1

(item 1)

Flange #2
(item 2)

Flange #3
(item 2)

Flange #4
(item 3)

Image 1 - Position of each flange (view from inside the building)

*NOTE* Before installing your heat exchanger in the wall, please make sure the framing is in compliance



E=EEmm

with all applicable building codes.

Step 1 : Flange #1

a) Starting with the flange #1 (item 1), align the cutouts of the flange with the heat
exchanger;
b) Screw it in place with screws provided (item 5), starting from center. The bigger holes

are meant for the screw #14 x 3/4" (item 5).

TTTITT
ITTTTT

[TTITT

LI TI1
ITTIT LTI

[
1
d
u
>

s e e e e e 0 .Y

T SACS=Z1 {
SN = 8
= I Er u l>}

E .‘ ‘. (ES3)|seriES]

1 '8 - 1 o

Image 2 - Alignment of flange #1 cutouts with the heat exchanger

upP

jE— ; o |

DOWN

LEFT

Image 3 - Front view flange #1



E=EEmm

Step 2 : Flange #2 and #3

a) Starting with the left side, align the flange #2 (item2) making sure there is no gap
between the flange #1 and that the rounded corner are on the outside;
b) Screw it in place with screws provided (item 5), starting from center;

c) Repeat the steps 1 & 2, for the flange #3.

T
1T
ITT
TLTITT
L |

T

A LTS
7~ 1 W I ]
I W 71
T IV X
" il | ¥ —7
L=||i- P =] AN
Z N L
P

SuN e =

e e e .
TTTTTT
LIT

=

SERUES]

/

m
Iy
0y

I

Image 4 - Alignment of flange #2 and #3



E=EEmm

Step 3 - Flange #4

a) Install the ESA-3000 in the wall;
b) Place the flange #4 so there is no gap with the side flanges. Raise the flange until the
openings for the fork lift are completely covered;

c) Screw it in place with screws provided (item 5), starting from center;

Ve

=y

1

= N
< LA
=7 W 1.
TV W
I T — q
== { J . . o
il | NE=OEex
N

= =2 | — L

| |

. .
e B AW
LTI TTT
LI LT T
TTTTTT

[TTTTT

Il
I
1
1
| M

=y

|ESS|seriEs]

|
————————— N 3 % *
'lflli
C]

Image 5 - Alignment of flange #4

Bigger holes for screw #14
(item 5)
up

LEFT RIGHT

DOWN

Smaller holes for deck screw
(item 4)

Image 6 - Front view flange #4



E=EEmm

d) Fix the ESA-3000 in place with all the deck screws #8 included in the installation kit
(item 4). There must be a screw in each hole of each frame;

e) From the outside, fill the gap between the heat exchanger and the wall with spray

foam insulation.

AIR INLET INSTALLATION

|
n||u||u|m|mmmnmmnuwff
" g |&

[y

V74 ) 2

TR

NN




E=EEmm

ELECTRICAL CONNECTIONS

Use the two cables coming out from the front plate to connect the ESA-3000 :

1. Power

The 240VAC cable (SJOOW 3c/14 awg) must be connected to a manually operable
control device that will safely disconnect all ungrounded conductors of the circuit at the
point of supply simultaneously. The device shall be approved for corrosive environment.
The power source must be protected with a 15A breaker.

* Consult with a certified electrician and ensure all your electrical connections are
compliant with your local electrical building codes.

2. Communication

The 0-10V or Modbus cable (CMG 3c/18awg) shall be terminated in your ventilation
controller. Consult with your local manufacturers representative for exact details.



